cervlex

®

Technical information CE53S (5300100) HAND PLANER CE53S | Version A
Explosion drawing and parts list




cervlex

®

Technical information
Explosion drawing and parts list

CE53S (5300100) HAND PLANER CE53S | Version A

Pos. Serial No.

O 00 N O U1 B W N

B B W W W W Wwwwww wWNNNDNDNNNNNNMNNNNNRFRERPRPRPRPRPRPRPRRR R R
N P O ©W 00 NO Ul A WINNPEFE O OVO0DLWNOoO U B WNPEPE O OWOWNOD ULE WN PP o

Code

1025101
1416095
1699021
1910002
1970001
2045299
2070009
2079001
2079002
2088156
2323030
2404188
2417021
2422166
3070031
3070045
3378015
4302025
4645495
5080007
5302583
5302726
5303084
5306424
5306425
5321285
5321516
5322450
5323141
5323409
5323717
5346072
5345523
5345549
5345690
5345701
5345734
5351197
5355182
5375111
5379025
5385042

Description

KNOB M6X17 mm (CP)

LABEL

WRENCH 2.5 mm

BALL BEARING 608-ZZ

PAN HD. TAPPING SCREW 8X1/2 PH.B.
BEARING AND BRAKE SUPPORT

PAN HD. TAPPING SCREW 10X3/4 PH.B.
SCREW D.4X20 (TX)

SCREW D.4X16 (TX)

RETAINING RING SB32 D.32
BEARING PROTECTOR

BUSHING D.22

CARBON BRUSHES SET

BLADE SUPPORT SCREW

PAN HD. TAPPING SCREW 10X1 3/4 PH.B.
PAN HD. TAPPING SCREW 8X67
SCREW M.5X30 PH.

CORD CLAMP

CORD 2X1 (EUROPE)

WASHER D.10.5X20X2

COVER

FAN GUIDE

HOUSING

HOUSING

BASE

REGULATING NUT

COUNTER NUT

PIN D.12X121

WRENCH 8 mm

CLAMP

FAN GUIDE

SET 2 CARBIDE REVERSIBLE BLADES
FENCE ASS'Y

CUTTER HOLDER PROTECTOR
CUTTER HOLDER WITH BLADES SUPPORT
PULLEY WITH BRAKE
HOUSING WITH HANDLE

ARMATURE 230V

STATOR 230V

HEX. SOCKET SCREW M.10x12
SCREW D.5X30

SQUARE NUT M.6

Quantity

L S e = T = T T e e e N R e R e I e S e e e I e N = S I ST S = R ST SR SR S S, [ NG RS OV B S R SR ST S



cervlex

®

Technical information CE53S (5300100) HAND PLANER CE53S | Version A
Explosion drawing and parts list

Pos. Serial No. Code Description Quantity
43 5387109 PULLEY 1
44 5387111 BELT 1
45 5388141 RETAINING RING D.16 1
46 5399059 SET 2 REVERSABLE BLADE HOLDERS 1
47 6018007 BRUSH HOLDER 2
48 6018008 BRUSH HOLDER 2
49 6018011 BRUSH CAP 2
50 6050147 WIRE STATOR-SWITCH L.265 1
51 6050148 WIRE STATOR SWITCH L.295 1
52 6078020 SCREW M.4X25 3
53 6088142 RETAINING RING SW-18 1
54 6403029 NOZZLE 1
55 6478001 SCREW M.4X8 PH. 2
56 6510012 BALL BEARING 6003-2RS 1
57 6525027 REGULATING KNOB 1
58 6529022 SET SCREW 1
59 6626089 SPRING 1
60 6650125 WIRE STATOR-BRUSH L.80 2
61 7278013 SCREW M.5X20 PH. 1
62 7510015 BALL BEARING 6201-ZZ 1
63 8002043 CORD ARMOR 1
64 8583017 WASHER 1
65 9099010 ROLL PIN D.6X40 1
66 9168121 CAPACITOR 1
67 9202471 COVER 1
68 9502057 HANDLE LOCK 1
69 9502254 SCREW CAP 2
70 9502443 WIRE PROTECTOR 2
71 9502597 HANDLE 1
72 9502598 HANDLE COVER 1
73 9510006 BALL BEARING 6001 LLB 1
74 9515054 SWITCH 1
75 9570012 PAN HD. TAPPING SCREW 8X3/8 PH.B. 2
76 9581010 TOOTHED WASHER D.4 2



